This Owner's Manual is provided and hosted by Appliance Factory Parts.

% Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
0 1-800-955-7075

WHIRLPOOL BFD200
Owner's Manual

Shop genuine replacement parts for WHIRLPOOL
BFD200

UNIT PARTS

For Model: D-20-0

Find Your WHIRLPOOL Dehumidifier Parts - Select From 309 Models



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/dehumidifiers/whirlpool/bfd200.html
https://www.appliancefactoryparts.com/dehumidifiers/whirlpool/bfd200.html
https://www.appliancefactoryparts.com/dehumidifiers/whirlpool/

PARTS LIST

for

by HEAT CONTROLLER, INC.

DEHUMIDIFIER

MODEL
D-20-0

FOR CUSTOMER SATISFACTION ALWAYS USE
< FACTORY SPECIFICATION PARTS F3P

04-91 Printed in U.S.A. Part No. 1160152 Rev. A



UNIT PARTS

For Model: D-20-0

PRODUCTION
COMPRESSOR
t ONLY

19

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

1160152 2



WWNNNNNNNNNNRPRPRPEPRPRPRPRPRPRPRPRPRPORMWER -
POOO~NOUPRNPFPOOO~NOOUDMWNEO %r
-

PART

NO.
1157397
474013
1159239
1159671
1159668
758637
1157582
938384
1157554
487910
488946
486197
488400
484136
1156748
1157584
489015
998726
485780
549342
549336
649833
549086
549339
951886

UNI T PARTS

For Mbdel : D200

DESCRI PTI ON

Tube, Restrictor (Length 35.0")
Strai ner, Tube

Tube, Qutlet (Includes Item 3)
Condenser

Overl oad, Protector

Rel ay, Start

Cover, Term nal

Ret ai ner, Cover

Evapor at or

Screw, 8 x 3/8 (4)

C anmp, Tube (4)

Nut, Speed (4)

Screw, 1/4-28 x 1" (4)

Har ness, Wre

Gomet (4)

Base

Roll Pin (2)

Rol l er (2)

Conpressor, Service (Conplete Assenbly)
Ret ai ner, Cover

Cover, Term nal

Overl oad, Protector

Spring, Overload

Rel ay

Gide (2)



AIR FLOW AND CONTROL PARTS

For Model: D-20-0

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
3 1160152



O©CoO~NOOOUTA,WNPE -
6
-

NNRPRRRPRRPRRRRERRERE
RPOOWO~NOUINWNEREO

22
23
24
25
26

PART

NO.
1155666
1155848
951285
998859
488624
998777
488946
487910
488130
1156859
949645
1155109
999747
1155670
487871
998779
998802
489001
998730
488248

489083
489091
489029
471363
998744
145450
602851
488234

Al RFLOW AND CONTROL
For Model : D200

DESCRI PTI ON

Li ght, Indicator

Hum di stat, Contr ol

Br acket, Control

Knob, Hum di stat Contr ol
Screw, SM8 x 3/8
Bracket, Fan Mdtor Mounting
d anp, Tube

Screw, 8 x 1/2A

Nut, Fan Motor 8-32 (2)
Mot or, Fan

Bl ade, Fan

Ther nostat, De-lcer

Swi tch, Water Level Contro
Cord, Appliance

Screw, 8-32 x 5/32
Plate, Orifice

Seal

Pal nut, 3/8-32

Spring, Water Level
Screw, SM 8 x 3/4A
Washer, Repair

. 030 Thi ckness

. 045 Thi ckness

. 060 Thi ckness

G anmp, Tube To Evaporator Mg (2)

Suppor t

Screw, 8 X 1/4

Tie, Cable (3)

Screw, 8-32 x 1/4 (2)

PARTS



\)
v .N/
— W
<3 AW
X g 2\
& M
i 3
7
Z 2 \ f
en S /
<" N 7
o \ L S \
// — /./, \\ /
// A /I\\\ A
o 7

[

>



CABI NET PARTS

For Mbdel : D200

ILL PART
NO. NO DESCRI PTI ON
1 998821 Cabi net
2 489120 Screw, 8-32 x 1/4 (2)
3 1160159 Gille, Front
4 998846 Li ght Lens
5 489073 Screw, SM 8 x 3/8A
6 948584 Spacer, Gille
7 1158781 Screw
8 951901 Pan, Condensate
Followi ng Parts Not Illustrated and Optional Parts Not
| ncl uded
646753 Cup, Condensate Pan
647338 Washer, Condensate Pan
485426 Lacquer, Starlight Gay (1/2 Pt. Uncut)
799833 Epoxy, Tube (Al unmi num Repair)
505168 Tape, No Drip (30'") Valve, Access
978025 1/4" Tube O D
978026 5/ 16" Tube O D.
978027 3/ 8" Tube O D.
978028 1/2" Tube O D
978029 5/ 8" Tube O D.
978030 3/4" Tube O D.
978865 Seal, Ring Access Valve (20 - Pack)
212643 Per magum Sealer (4 - 12" Strips

Literature Parts
LI T1160160  Sheet, Tech
LI T1160157 Manual , Oaners
LI T1160263 D agram Wring
LI T1160152 Li st, Repair Parts



